
 

Roadmap for advanced 
effluent treatment pilot 
investments 
Tartu – Tallinn – Turku 

EMPEREST – ELIMINATING MICRO-POLLUTANTS FROM EFFLUENTS  

FOR REUSE STRATEGIES  

Tartu Waterworks Ltd, 2023 



 

2 

 

Imprint 
This publication has been developed within the project EMPEREST – Eliminating Micro-Pollutants from 

Effluents for Reuse Strategies, co-financed by the Interreg Baltic Sea Region Programme 2021–2027, and 

helping to drive the transition to a green and resilient Baltic Sea region. 

EMPEREST consortium: Union of the Baltic Cities Sustainable Cities Commission c/o City of Turku (FI), 

Baltic Marine Environment Protection Commission – Helsinki Commission (HELCOM) (FI), University of 
[...]
2.1. Process Unit 00 – General ................................................................................................................. 6 

2.2. Process Unit 01 – Pile cloth media filter (PCMF) ............................................................................... 6 

2.3. Process Unit 02 – Ozonation ............................................................................................................. 6 

2.4. Process Unit 03 and 04 – Filtration – DMF and GAC ......................................................................... 7 

2.5. Process Unit 05 – UV disinfection ..................................................................................................... 7 

2.6. Process Unit 10 – Monitoring ............................................................................................................ 7 

3. Prepared overall tender documentation for the purchase and installation of 
the investment ................................................................................................... 7 

3.1. Tender 1 – Pile Cloth Media Filter (Annex 2) .................................................................................... 8 

3.2. Tender 2 – Ozonation and UV ........................................................................................................... 8 

3.3. Tender 3 – Package of analysers and sensors ................................................................................... 8 

3.4. Tender 4 – GAC filtering system and pilot assembly ......................................................................... 8 

4. General timetable of the piloting activities in each of the consequent users of 
the mobile pilot plant ......................................................................................... 8 

5. Preliminary laboratory analysis plan with main analytes and analysis points . 9 

5.1. Monitoring level I – Automation ....................................................................................................... 9 

5.2. Monitoring level I – Laboratory monitoring of conventional parameters ...................................... 10 

5.3. Monitoring level I – Laboratory monitoring of PFAS and POP ........................................................ 10 

5.3.1. Monitoring level IIIa – analysis of PFAS ................................................................................ 10 

5.3.2. Monitoring level IIIb – analysis of other organic micropollutants ........................................ 11 

6. Overall transfer strategy of the mobile pilot plant from one location to 
another ............................................................................................................ 13 

6.1. Deinstallation (1 week).................................................................................................................... 13 

6.2. Transport (1 week) .......................................................................................................................... 13 

6.3. Reinstallation (1 week) .................................................................................................................... 13 

6.4. Startup (1-3 weeks) ......................................................................................................................... 13 

6.5. Test phase (up to 3 months) ........................................................................................................... 13 

7. Reference ..................................................................................................... 14 

8. Annexes ........................................................................................................ 14 

8.1. Technological scheme of mobile pilot plant by Tartu Waterworks Ltd. ......................................... 15 

8.2. Specific technological details and parameters of the Tender 1 ...................................................... 15 

8.2.1. Technical description ............................................................................................................ 20 



 

4 

 

8.3. Specific technological details and parameters of the Tender 2 ...................................................... 24 

8.3.1. Technical description for UV disinfection system ................................................................. 24 

8.3.2. Technical description for ozone oxidation system ................................................................ 29 

8.4. Specific technological details and parameters of the Tender 3 ...................................................... 33 

8.4.1. Technical description ............................................................................................................ 33 

8.5. Specific technological details and parameters of the Tender 4 ...................................................... 38 

8.5.1. Technical description ............................................................................................................ 38 

 

  



 

5 

 

1. Introduction  

The Baltic Sea, given its delicate nature and the substantial economic activities within its vicinity, 

demands an elevated level of environmental consideration. At present, wastewater treatment plants, 

integral to the preservation of the Baltic Sea's ecological balance, face a noteworthy challenge in the 

removal of micropollutants and persistent organic pollutants (POPs), including per- and polyfluoroalkyl 

substances (PFAS). The EMPEREST project is designed to tackle the complexities linked to advanced 

wastewater treatment in the delicate Baltic Sea estuary. The implementation of more effective measures 

to control POPs pollution, to assure chemically and ecologically sustainable water quality of the bodies of 

water is aimed at Directive 2000/60/EC [1]. 

Current wastewater treatment plants are insufficient in removing certain chemicals originated from 

modern lifestyles, some of which are essential. The EMPEREST project bridges this gap by designing, 

constructing, and operating two pilot-scale mobile plants dedicated to the advanced treatment of water, 

specifically focusing on the removal of micropollutants and PFASs. These mobile pilot plants will serve as 

testing grounds for diverse removal technologies, providing a comprehensive assessment of their 

efficacy. The mobile plant described in the roadmap will be operated on three or optionally four different 

wastewater streams, employing diverse removal technologies to assess their effectiveness. Both inflow 

and outflow at each wastewater treatment plant (WWTP) will be analyzed under different operational 

conditions. The insights gained from this piloting processes will be invaluable for WWTPs, enabling them 

to make informed decisions regarding the most suitable technologies for enhanced wastewater 

treatment. 

The data acquired from the pilot plants' operation is not merely an academic exercise. Collaboration and 

knowledge-sharing among stakeholders will facilitate the broader adoption of effective water treatment 

practices. It forms the foundation for implementing more effective pollution control measures, 

particularly concerning the removal of persistent organic pollutants (POP) and PFAS, on a larger scale.  

For the degradation of hardly degradable organic substances, the pilot plants are equipped with various 

filtration technologies (pile cloth, activated carbon, ion change resin, sand filter), ozone treatment tank 

of wastewater, as well analyzers, sensors, and automatic control system. To study the reuse potential of 

the pilot plant effluent, a disinfection unit is incorporated into the technical design, to be optionally 

utilized as needed. 

This document describes the structure and tendering process of the pilot plant built in Tartu, Estonia. 

After a testing phase at the WWTP in Tartu, the plant will be first transferred to the WWTP of Tallinn and 

then to the one in Turku, Finland. Further use after these three WWTPs will be decided later (see section 

4 below). 

  



 

6 

 

2. Specific technological details and parameters of 

the investment 
General technological scheme of the mobile pilot is depicted in Annex 1. 

The technological process of the pilot plant is divided into five main process units 1…5. In addition, the 

influent pumping (Unit 00) and analysis node (Unit 10) are general units, which support the operation of 

the technological treatment processes.  

All connections between the main process units can be connected in a flexible manner to any other 

process unit (CAM lock connections with flexible hoses).  

2.1. Process Unit 00 – General 

The task of the unit 00 is to deliver the influent water to the pilot plant. The feed pump has regulated 

flow 0,5...5m3/h, which can be defined from the process logic controller (PLC). Influent flow is measured 

and recorded.  

Influent flow is subjected to the influent of Unit 01, however, it can be also directly connected with 

flexible hoses to any other process unit.  

2.2. Process Unit 01 – Pile cloth media filter (PCMF) 

Effluent concentration of suspended solids of a conventional activated sludge WWTP process ranges 

between 5 to 15 mg/l. The main function of pile cloth media filter is to provide solids-free water to the 

other processes.  

Hydraulic capacity of the process is 0,5…5 m3/h. The PCMF is fully automated pilot device, which its own 

internal process automation.  

There is an optional process of powdered activated carbon (PAC) dosage, which can be integrated with 

PCMF. This process has not been tendered but can be easily integrated with minor modifications at later 

stages. Since PAC process is very promising for cost-effective quaternary treatment, the application of 

this additional process may be integrated with minimal costs.  

2.3. Process Unit 02 – Ozonation 

Ozonation is the advanced oxidation process which can degrade unbiodegradable organic pollutants 

(POP). With lower ozone dosage, the POPs are partially degraded, and this usually increases the 

biodegradability.  

The ozonation unit consists of oxygen generator (pressure swing adsorption technology), ozone 

generator, contact tank and destruction of excess ozone. Ozone concentration in gas and water phase 

helps to monitor and control the process. Ozone alarm sensor is required for work safety.  

The unit is delivered as compact unit with independent process control.  



 

7 

 

The hydraulic load of the unit is 0,2…1m3/h. Contact time in the ozone tank is adjustable and can be 

varied within the range of 5-30 minutes. 

2.4. Process Unit 03 and 04 – Filtration – DMF and GAC 

Dual media filter (DMF, Unit 03), that eliminates suspended solids and provides also some biological 

activity is succeeded by Unit 04, which is a granulated activated carbon filter (GAC). Since a major part of 

PFAS molecules have anionic group, ion exchange filter can be also used for PFAS removal. 

Since the principal filtration technology between those filters is very similar, three nearly identical 

filtration units are built. Filters can be operated simultaneously or sequentially; flow rates of process 

water depend on the properties of filtration unit, staying below 3 m3/h. 

2.5. Process Unit 05 – UV disinfection 

Before final outflow of the pilot plants, a disinfection unit will be installed. The purpose of UV 

(ultraviolet) treatment of water is primarily to disinfect and deactivate microorganisms present in the 

water. UV treatment utilizes ultraviolet light, specifically UV-C light, to disrupt the DNA or RNA of 

bacteria, viruses, and other pathogens, rendering them unable to reproduce and causing them to 

become inactive. It's important to note that while UV treatment is highly effective against 

microorganisms, it does not remove other contaminants like chemicals, heavy metals, or particles from 

the water. Therefore, it is used in conjunction with before named water treatment processes for 

comprehensive water purification.  

2.6. Process Unit 10 – Monitoring 

For efficient piloting the reliable real-time analysis of the process is essential. Since the analysers are 

expensive, one analyser node, consisting of pH/Redox, turbidity and UV absorbance (SAK 254) analysers. 

Process water can be pumped intermittently from different process units to the analysis node. The 

analysis package is provided with automation controller and data storage, which allows reliable 

monitoring of the whole pilot plant.  

3. Prepared overall tender documentation for the 
purchase and installation of the investment 

The investment for the pilot plant is performed by Tartu Waterworks Ltd (Tartu Veevärk AS) by 4 

separate tenders. All procurements were carried out as public procurements and are available at the 

Estonian Public Procurement Register.  

All mentioned public procurements were successful. The specifications and bids can be found in the 

document annexes. Here, we briefly outline the equipment and services to be procured, as well as the 

timeline. 

https://riigihanked.riik.ee/rhr-web/#/


 

8 

 

3.1. Tender 1 – Pile Cloth Media Filter (Annex 2) 

The procurement was published on June 8th, 2023, in Estonian Public procurement system. The 

successful bidder was announced on July 5th and the contract was signed on August 11th, 2023. The 

device has been delivered on November 16th, 2023.  

Installation and startup will be performed in the frame of Tender 4.  

3.2. Tender 2 – Ozonation and UV  

The procurement was published on May 11th, 2023, in Estonian Public procurement system. The 

contract for UV was concluded on August 15th, 2023.  

The UV device has been delivered and will be assembled in the frame of Tender 4.  

The tendering about ozone generator failed firstly for several reasons, including insufficient diligence in 

checking documents, a general technical description, missing necessary documents, changed technical 

conditions during the procurement, and difficulties in ensuring equal evaluation of bidders. In addition, 

the contracting authority could not obtain necessary attachments from the bidders, making evaluation 

difficult as it was unclear whether the equipment fully complied with the technical description. A new, 

modified procurement for ozone generator with an updated technical description was published on 

August 22nd, the successful bidder was announced on September 11th, and the contract was signed on 

October 23rd, 2023. The device is in production. 

3.3. Tender 3 – Package of analysers and sensors 

The procurement was published on June 7th in Estonian Public procurement system. The successful 

bidder was announced on July 25th, and the contract was signed on August 17th, 2023.  

3.4. Tender 4 – GAC filtering system and pilot assembly 

The procurement was first published on July 26th under reference in Estonian Public procurement 

system. The successful bidder was not announced as the contracting authority could not ensure the 

financing of the procurement. The second time with changes, the procurement was published on August 

31st, the successful bidder was announced on September 27th, and the contract was signed on October 

18th, 2023.  

Weekly meetings are held for the assembly of the pilot device to address possible questions. 

4. General timetable of the piloting activities in 
each of the consequent users of the mobile pilot 
plant 

The timeline for the testing of the mobile pilot plant for the removal of micropollutants shows that 

devise construction followed by commissioning and start up will be implemented by Tartu Waterworks 

Ltd (PP08). The 5-month pilot period in Tartu wastewater treatment plant concludes in August 2023, 



 

9 

 

after which the mobile pilot unit will be transported to the Tallinn Water Ltd (PP09). Five months, from 

September until January 2025, are planned for transport, reinstallation, start-up, testing and 

deinstallation of the equipment. Starting from February 2025 next five months (project period 5) are 